(618)

THRTC LZRBEREBOBROSY

HERE® PREEH

1. #®

'85— S 1401

=3

THAT U 28I, BhRANEECEE, ML RTINS AbA TV, BERY 1 2
VIZXY, 7254 PEMHBC I CNBSh 288 (UTHAZETRE) D7 =54 FESBMT

5‘t,%ﬂﬁﬂ¢kﬁm%ﬁ&ﬁL5bﬁat&%EL
T EEHAZ%®E%%m&mﬂﬁﬁ®ﬁﬁkoufﬁ
L. BESE LY FRECIE BRHAZBoOMARE
et sOlRAEVIY—2BC1ETIGCERBEES
BOBY, 7714 FPEBIZOWT, Ni, Mo. NRRGEED
BEE(Z DU THESHL 720
2. RBRHE

2—1 fHEM 1050CX3 040K ENAEYL L
722 3 Cr—5Ni—3Mo A RO #Ma AL 7o,

2—2 BHBEBSAI oV 7Y —TNBEY 1 o VEBC
D 10~100K] m OA#TS5 K¥aEDHE—

20

®
N ?
£ ’\ AN
w 15k NN !
& AN / ’
® 10 o
=
=
~
2
5 5[ vE—40°C 8\ /
-~
< 0\‘8

1
Base ¢ 10 20 50
Metal Heat Input (k]/cm)

Fig.1 Charey impact test results
(Single heat-cycle simulated)
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Fig.2 Charpy impact test

results
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Fig.3 Effect of Ni content on
absorbed energy of weld
metal

100
80
60
40
20 O Root >
A Filler =
0 , O Cap Illllll
1.5 2.0 2.5 3.0 3.5

P-Value
2
Effect of P—Value)on ferrite

content of weld metal



